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Test Report No.: Order No.: Page 10f 4
Kunden-Referenz-Nr.: 60085368 Auftragsdatum: 20.09.2018

Client Reference No.: Order date:

Auftraggeber: Jiangsu Shizhan Group Co.,Ltd

Client: 80# Jingxin Road Xibei Town Xishan district Wuxi city Jiangsu China 214194
Priifgegenstand: ALUMINUM TRUSS

Test item:

Bezeichnung / Typ-Nr.: SZI YH2929L00
Identification | Type No.:

Auftrags-Inhalt: Test report

Order content:

Priifgrundlage: Loading test (according to client's requirement)
Test specification:

(Refer to following pages)

Wareneingangsdatum: 20.09.2018
Date of receipt:
Priifmuster-Nr.: 174091389 001 i
Test sample No.: = & Aluminum Truss
Priifzeitraum: 09.10.2018 . SZLYH2929L00
Testing period: ; % 290*290MM-12M
Ort der Priifung: Wouxi city Jiangsu
Place of testing:.
Priiflaboratorium: Client's Factory I £ KN AR KR RRARL
Testing laboratory: —
Priifergebnis*: Refer to following pages
Test result*:
gepriift von / tested by: kontrolliert von / reviewed by.
) /(/’ 17 ¢ Lhonk
16.10.2018  George Li/ PE &f)m m 16.10.2018 Louis Zhong / Review er
Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name | Position Signature Date Name | Position Signature
Sonstiges/ Other:

Zustand des Priifgegenstandes bei Anlieferung: Prufmuster vollstandig und unbeschadi X
Condition of the test item at delivery: Test item complete and undamaged O\\x\%l“‘%

*Legende:  1=sehrgut 2=gut 3 = befriedigend 4 = ausreichend 5
P(ass)=entsprichto.g. Priifgundlage(n)  F(ail) = entspricht nicht 0.g. Prifgrundlage(n) N/A = nicht anwendbar N

Legend: 1= very good 2= good 3 = satisfactory 4 = sufficient 5=W
P(ass) =passed a.m test specification(s)  F(ail) = failed a.m test specification(s) N/A = not applicable NT=

Dieser Priifbericht beziehtsich nur auf das o.g. Priifmusterund darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

duplicated in extracts. This test report does not entitle to carry any test mark.
V04
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Liste der verwendeten Priifmittel
List of used test equipment

Priifmittel Priifmittel-Nr. / ID-Nr. Néchste Kalibrierung
Test equipment Equipment No. | ID-No. Next calibration
List of used test equipment could be traceable and

provided separately upon request
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Samples description: Aluminum Truss

4 main tubes

Model SZLYH2929L00

Cross section: 290mm x 290mm

Main tube: &350 x 3mm

Auxiliary: @25 x 2mm, @20 x 2mm
Length: 12m

Distributed ioad test:

Client’s requirement:
Measure the sample’s deflection under specified loads after 4 hours. The ways in which the load applied are

distributed placed on the product respectively.

Test method:
The sample is supported by two rigid frames at two ends to reach a certain span. The loads are then_disiributed
placed on the sample and the middle point deflections under these two supports are measured agor >

Test resulit:
Model Span(m) Distributed load(kg) Deflection(mm)

SZ1LYH2929L00 12 400 40
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Product photo: -

SZ1.YH2929L00

In testing(SZLYH2929L00)

***End of test report ***
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